
 
October 31, 2012 
 

AMMONIUM SULPHATE GROUNDWATER PLUME 
 

2012 Final Remediation Plan 
Teck Metals Ltd., Trail, BC 
 

 

 R
EP

O
R

T 

 

  

Report Number:  12-1493-0072-11000 

Distribution:

2 copies - Teck Metals Ltd 
3 copies – Environment Canada 
2 copies – BC Ministry of Environment 
1 copy - Borden Ladner Gervais LLP 
2 copy – SNC-Lavalin Environment  
5 copies - Golder Associates Ltd   

Submitted to:
Teck Metals Ltd. 
P.O. Box 1000, 25 Aldridge Ave 
Trail, British Columbia V1R 4L8   

Report Number:  12-1493-0072-11000 

Distribution:

 

Submitted to:
Teck Metals Ltd. 
P.O. Box 1000, 25 Aldridge Ave 
Trail, British Columbia V1R 4L8   



2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
[...]
rock fall from the slope above using concrete lock-blocks, or similar retaining wall (potentially with steel mesh 
fence in some areas). To prevent damage from vehicle traffic, “Jersey” barriers or bollards will also be installed.  

To allow for temperature expansion and contraction, the pipeline will be placed on a prepared gravel base that is 
approximately 1.7 m wide (from inside of lock-block to inside of road barrier).  The right-of-way width required 
would be approximately 3 m. 

If an outer steel pipeline (with inner HDPE pipe) is selected for the final design, it must be secured to foundations 
or supports at regular intervals and therefore it would be possible to construct the pipeline either at-grade or on 

supports (steel or concrete) along the river road at the toe of the slope.  By raising the pipeline, it would be more 
visible, but would reduce the required road width footprint.  The steel pipe could also be installed at grade and 
secured to a concrete foundation, but would require protection through the use of lock-blocks and a road barrier.  

The right-of-way width required for the at-grade option would be approximately 2.1 m.  

For the section of the influent pipeline(s) that will traverse up the slope to the treatment plant, for dual HDPE 

piping, a concrete anchor of sufficient weight to support the HDPE would be required at the top of the slope and 
an additional anchor may be required as well approximately midway down, depending on the length of the up-
slope run and the weight of the dual HDPE pipe.  For the steel pipe option (with inner HDPE pipe), installing 

anchor tabs and guides at the supports would likely be sufficient for the up-slope section(s), subject to final 
design analysis. 

The four individual wells will each be equipped with a submersible pump, with a 50 HP motor, cooled during 
operation by the flow of water being pumped.  Based on the design of a common pipeline constructed adjacent 
to the river road, the pumps will discharge into the dual-contained pipeline, which will increase in diameter as the 

manifold is connected to additional wells.  The preliminary design piping sizes are as follows: 

 Dual HDPE pipe along road, with varying dimensions depending on the total flow and number of wells 

pumping into the distribution system: 

 12-inch HDPE outer containment for 6-inch HDPE inner carrier; 

 14-inch HDPE outer containment for 8-inch HDPE inner carrier; and 

 16-inch HDPE outer containment for 10-inch HDPE inner carrier. 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 39 

 Outer steel pipe with HDPE liner consisting of 6-inch to 10-inch diameter steel pipe, depending on the total 
flow and number of wells pumping into the distribution system. 

The double containment pipeline design will provide some insulation against freezing and during operation; the 
warm groundwater is expected to not freeze in the pipe.  It is only during extended periods without flow through 

the pipeline that freezing would be an issue during periods of cold temperatures.  During these non-operating 
events, the manifold and piping will be drained back into the wells.  The current plan is for pumping controls for 
all wells to be housed inside the water treatment plant.  Wiring and power for the submersible pumps would be 

placed in buried ducts that would lead to each well. 

The effluent pipeline may be connected to the existing and permitted Combined III Outfall that discharges to the 

Columbia River or it may be discharged under a new permit and separate outfall.  The effluent pipeline will not 
require double containment and will be situated either above or below-ground, subject to further evaluation. 

 

8.2.6 Groundwater Treatment Plant Design 

8.2.6.1 Influent Design Basis and Treated Effluent Goals 

Development of the design basis includes bounding the contaminant concentrations to characterize the influent 
water quality, influent flow rate, and end-of-pipe treated effluent goals.  From this information, the contaminants 
of concern can be defined.   

Groundwater data was reviewed to estimate the average and maximum contaminant concentration in influent to 
the groundwater treatment plant (GWTP).  Groundwater data are summarized in Table 8-2 and described as 

follows: 

 Monitoring well data.  Groundwater samples were collected from monitoring wells at multiple depths, across 

several sampling events.  Analytical data were reviewed and statistics were calculated based on samples 
from wells MW2001-5A-C, MW2001-6A-C, MW2002-3, MW2009-101A-F, and MW2009-102 A-E.  Table   
8-2 shows the upper 95th percentile confidence interval for the monitoring well data.  The statistics were 

calculated using in the range of 21 (for metals) to 39 analytical results for each parameter from samples 
collected in 2009 and 2010; 

 Extraction well data.  A water sample was collected in January 2012 from the new extraction well   
EW2011-1 during the pumping test.  EW2011-1 is in the vicinity of monitoring wells MW2009-102A-F; and 

 Treatability study data.  Two composite samples were collected in 2012 for use in bench-scale treatability 
studies.  The sample collection strategy was intended to simulate the influent to the new groundwater 
treatment system.  For the first composite, equal volumes of water were collected from fifteen monitoring 

wells (MW2001-5A, 5B, and 5C, MW2001-6A, 6B, and 6C, MW2002-3, MW2009-101A, 101B, 101C, 101D, 
MW2009-102A, 102B, 102C, and 102E).  These monitoring wells were selected as being spatially 
(vertically and horizontally) representative of the groundwater plume chemistry.  A second composite 

sample was collected in April 2012 using a similar protocol except that water from the extraction well 
EW2011-1 was used as a substitute for wells MW2009-102A, 102B, 102C and 102E, since they are only 
12 m apart and have similar water chemistry. 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 40 

The goal in developing a bulk composite sample of groundwater sourced from a range of monitoring wells for 
treatability testing was to simulate a typical influent quality to the treatment plant.  The two composite samples 

are assumed to represent nominal influent quality, which will occur the majority of the time during 
operations.  The influent design basis (IDB) water quality in Table 8-2 showing maximum contaminant 
concentrations represents the “worst case” influent that could be experienced as the remediation continues.  The 

GWTP will be designed to produce a treated effluent of acceptable quality (meeting Fisheries Act and permit 
requirements) with influent represented by nominal and worst case water quality. 

The preliminary end-of-pipe treatment goals have been carried forward from the Conceptual Remediation Plan 
(Golder, 2011a).  The Conceptual Remediation Plan included proposed preliminary effluent limits (PPELs) which 
were calculated as fifty percent of the acute lethality values for various metals and other components such as 

ammonia, nitrate, nitrite and sulphate.  Table 8-3 summarizes IDB water quality, expected effluent quality based 
on bench testing results and the treatment goals.  Contaminants of concern are highlighted.  Further efforts to 
remove metals by process adjustments will be undertaken as part of the pilot testing program. That program will 

also be used to generate effluent of a quality expected to be produced by the full-scale treatment plant and in 
sufficient volume to undertake rainbow trout acute lethality tests (40L of effluent is required per test). Should 
effluent fail the toxicity testing, further treatment process adjustments will be made.   

The initial GWTP design basis is for a flow rate of 4,000 m3/day, and up to 5,400 m3/day, based on a phased 
implementation approach.  A second extraction well is to be installed and operated with well EW2011-1.  The 

two wells will be operated for a sufficient period of time to determine if the ammonium sulphate plume can be 
effectively captured without installation of additional wells.  Flow rates will be varied between the two wells, while 
typically maintaining a total nominal flow rate of 4,000 m3/day.  The GWTP will be designed for continuous 

operation (24 hours per day, 7 days per week) at the maximum flow rate.  GWTP design will account for the 
potential to treat at an increased flow rate in the future, if necessary, based on the effectiveness of plume 
capture achieved by the first two wells. 

 

8.2.6.2 Groundwater Treatment Method 

The groundwater treatment method will be based on a series of chemical, physical, and biological treatment 

methods. First, calcium and metals will be removed by chemical precipitation. Following chemical precipitation, 
the solids will be separated from the liquid through clarification. The solids will be further dewatered prior to 
disposal, while the liquid, which still contains elevated levels of ammonia-nitrogen, will be treated biologically. 

The biologically treated effluent will then be filtered through multimedia filters to remove suspended solids prior 
to discharging to the Columbia River. The unit operations are described below, while the Groundwater Treatment 
Plant is described in greater detail in Section 8.2.6.3. 

Chemical Precipitation 

Chemical precipitation is a common treatment method for the removal of metals.  It is also effective in removing 
some anions including fluoride, sulphate, carbonate, and bicarbonate.  Total dissolved solids (TDS) may be 
increased or decreased depending on the type of chemical used and the feed water chemistry.  With the addition 

of chemicals, the pH is adjusted in order to achieve the minimum solubility for the target compound(s).  The 
dissolved contaminant forms an insoluble precipitate which can then be removed from the water.  For the 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 41 

removal of metals, the target pH typically ranges between 9 and 11. Iron can be added to enhance metals 
removal, as both a coagulant and in a process known as iron coprecipitation. When iron coprecipitation is used, 

the target contaminants do not precipitate, but adsorb to iron, which will precipitate. The iron can also cause 
particles to coagulate, or “stick” together, increasing the particle size and making it easier to settle. 

The GWTP will utilize a two-stage reaction system, where iron salts and air are added to the first reaction tank, 
and sodium carbonate and potentially sodium hydroxide are added to the second reaction tank. The air oxidizes 
the iron, while the iron acts as a coagulant and coprecipitant. The sodium carbonate increases the concentration 

of calcium carbonate past saturation, causing calcium carbonate to precipitate. Sodium hydroxide may also be 
added to adjust the pH for maximum metals removal.  

Clarification 

After precipitation occurs, the contaminants are removed by clarification. During clarification, solids are 

separated from the liquid via gravity settling. This produces a clarified liquid overflow with little to no solids and 
densified sludge underflow that has a high percentage of solids. Settling can be enhanced by the use of a 
coagulant or polymer in order to increase floc size.  Sludge volume can be reduced by dewatering using a belt or 

filter press.   

In the GWTP, the solid-liquid slurry will be fed from the reaction tanks into the center feed well of the clarifier.  In 

the feed well, the velocity into the clarifier is dissipated, allowing the solids to settle and clear liquid to overflow 
the launder around the perimeter of the tank.  A rake mechanism is incorporated to rotate and scrape the clarifier 
floor to maintain fluidity, thicken the solids, and gradually move solids to the center cone to be removed. 

Biotreatment 

During biotreatment, microorganisms are used to perform a desired set of reactions to transform the 
contaminant(s) of concern. In order for biotreatment to be successful, the environment must be conducive to 
microbiological growth as many bacteria will only grow in specific temperature, pH, and oxidation-reduction 

potential ranges. Bacteria also require an electron donor (often organic carbon), an electron acceptor (often the 
contaminant of concern), and carbon, phosphorus, and other nutrients that are combined to make new cells. 
Biotreatment systems are typically designed as either suspended growth systems, where the cells are 

suspended in solution, or fixed film (biofilm) systems, where the cells grow on solid surfaces in the bioreactor. 
Fixed film systems can often maintain higher cell densities compared with suspended growth systems, which 
can reduce the reactor volume required for treatment. In addition, fixed film systems often respond better to 

fluctuations in influent water quality.  

During biological ammonia-nitrogen treatment, ammonia-nitrogen is oxidized to nitrate-nitrogen. This process, 

known as nitrification, occurs in a series of two reactions. In the first reaction, ammonium is oxidized to nitrite, 
and in the second reaction, nitrite is oxidized to nitrate. The ammonium and nitrite act as the electron donor in 
the first and second reactions, respectively, while oxygen acts as the electron acceptor for both reactions. 

Nitrifying bacteria use carbon dioxide in the form of carbonate alkalinity as the carbon source to grow new cells. 
A more detailed discussion of nitrification microbiology is provided in Section 6.1. 

In the GWTP, biotreatment will be performed in aerobic fixed film bioreactors. The bioreactors will contain a 
mixture of reticulated foam media and spacers. The media has a high surface area, which supports high cell 
density and long mean cell residence times, promoting efficient biological reactions. The spacers ensure good 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 42 

mixing and mass transfer. In order to ensure sufficient nutrients are present for cell growth, sodium carbonate 
and phosphoric acid will be added prior to treatment. The bioreactors will also be aerated to provide oxygen. 

Multimedia Filtration 

In multimedia filtration (MMF), pressurized process water is forced through multiple layers of filtration media. The 
filter bed is segregated such that coarser particles are at the top of the filter while finer particles are at the 
bottom. Typically, the filter bed contains three layers of media, but can have as many as five layers. Media types 

include anthracite, quartz, sand, and garnet. MMF provides an advantage over regular sand filtration because 
the entire bed depth is used during filtration, leading to lower pressure drops and longer filter run times. The 
coarse media will filter out large particles, while the smaller particles are captured deeper in the bed by the finer 

media layers. In addition, some media can remove solids via sorption processes. MMF systems are typically 
operated with at least one vessel online and a spare. This allows continuous operation of the filtration system 
while the offline vessel is backwashed to remove accumulated solids. 

The GWTP will use MMF with anthracite, quartz, and garnet to remove solids from the biotreated effluent prior to 
discharge. Solids will include biosolids from the biological treatment system and inorganic solids that may be 

carried over from chemical precipitation. 

 

8.2.6.3 Preliminary Design 

The Preliminary Design stage of the project will present the selected treatment alternative, and apply the design 
criteria developed in the Conceptual Remediation Plan and the bench-scale treatability test work to develop the 
following: 

 Process Flow Diagrams (PFDs) showing unit operations for treatment of identified contaminants of 
concern (COCs) or those substances which the treatment process is intended to remove;  

 Equipment list, including preliminary sizing data; 

 Development of a preliminary general arrangement (GA) drawing;  

 Piping and Instrumentation Diagrams (P&IDs) to show unit operations, interconnecting piping, 

instrumentation, controls, and utilities; 

 Electrical one-line diagram schematically displaying power distribution and defining sizes of the 

switchgear and distribution equipment; and 

 Estimates of capital and annual operating costs. 

Preliminary design activities which have progressed based on results of bench-scale treatability work include 
preparation of preliminary PFDs, equipment list and sizing, preliminary general arrangement, and order-of-

magnitude estimates (OME) for initial capital investment and annual operations.   Other preliminary design 
activities (P&IDs, and electrical one-line diagram) are dependent on the results of further bench testing and pilot 
testing, and have not been substantially developed for presentation in this plan. 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 43 

Process flow diagrams (Figures 8-10, 8-11, and 8-12) present the basic treatment process from collection and 
storage of groundwater through multiple treatment processes addressing the COCs, and include representation 

of chemical reagents required and handling of secondary waste products.  The PFDs will also include a material 
balance for indication of the ultimate disposition of treated water and removed COCs. 

The preliminary equipment list is based on the PFDs and material balance.  All equipment dimensions and 
pumped flow rates described in the following sections are based on current understanding of groundwater 
extraction requirements, approximated reaction rates, solids formation and settling rates and are subject to 

change as additional information becomes available. 

A general equipment arrangement (GA) has been prepared, outlining the equipment footprints, piping corridors, 

operator and vehicle access, and safety features (Figure 8-13).  The GA provides an initial indication of building 
size, space required for outdoor tankage, chemical supply and secondary waste handling.  The unit operations 
depicted on the PFDs are described below.  Primary units in the treatment train are described first, followed by 

ancillary (chemical addition) systems.  

8.2.6.3.1 Process Design 

Influent Holding Tank and Influent Feed Pumps – Groundwater entering the GWTP will be pumped from the 

extraction wells into the influent holding tank (TK-100).  TK-100 will be located outside the process building.  It is 
preliminarily sized at 12 m in diameter and 4 m in height.  TK-100 will be insulated to minimize temperature drop 

in cold weather.  Two influent pumps (P-100 A/B) will be provided to transport the influent from TK-100 to TK-
200.  Influent pump flow rate will be variable around a nominal design flow rate of 170 m3/hr (4,080 m3/day).  

Reaction Tank #1 – Reaction tank #1 (TK-200) will be aerated and iron salts will be added as a 
coprecipitant/coagulant.  TK-200 will also be equipped with a mechanical mixer (MX-200).  TK-200 will be 4.5 m 
diameter and 5.5 m high.  The aerated effluent from TK-200 will flow by gravity to reaction tank #2. 

Reaction Tank #2 – In reaction tank #2 (TK-230), pH will be adjusted to precipitate calcium carbonate (calcite) 

and metal hydroxides through addition of sodium carbonate and sodium hydroxide.  TK-230 will also be 

equipped with a mechanical mixer (MX-230).  TK-230 will be 4.5 m diameter and 5.5 m high. The treated flow 
will carry precipitated solids in slurry form through gravity transfer into the feed well of the clarifier. 

Clarifier – The liquid/solid separation of the slurry produced in TK-230 will be accomplished in the clarifier (CL-

260).  Preliminary CL-260 dimensions are 16 meters in diameter with 3 m straight sides, configured with a cone 
bottom.  Solids will be collected in the center of the cone bottom.  Polymer flocculant will be added to the clarifier 

influent stream in the incoming pipe, to enhance settling. 

Clarifier Underflow Pumps – Underflow pumps (P-260A/B) will transport the settled solids from CL-260 solids 

collection sump to the sludge storage tank.  P-260A/B will be installed as parallel and redundant units, with one 
in service and one “ready spare”. 

Sludge Storage Tank – One day’s production of underflow will be stored in the sludge storage tank (TK-300).  

The tank will have a capacity of 230 m3. The tank will be 6 m diameter and 8 m high, with cone bottom 
configuration to prevent solids accumulation and to facilitate sludge solids transfer from TK-300 to the 

dewatering filter press. 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 44 

Filter Press Feed Pumps – The filter press feed pumps (P-300A/B) will be designed to transfer solids slurry 

from TK-300 to the filter press in batchwise operation of two runs per day.  P-300A/B will be installed as parallel 

and redundant units, with one in service and one “ready spare”. 

Filter Press – The filter press (F-400) will be designed to dewater the solids slurry transferred from TK-300.      

F-400 will dewater the slurry to a filter “cake” of approximately thirty to fifty percent solids.  Filter press cake will 
be collected in a roll-off container for disposal.  Filtrate will be returned to TK-100, via filtrate pump. 

Bioreactor Feed Tank and Feed Pumps – Clarifier overflow will be treated for ammonia removal.  Nutrient 

chemistry (carbon and phosphorus sources in balance with the ammonia-nitrogen load) to facilitate biological 
degradation of ammonia will be added.  The bioreactor feed pumps (P-400A/B) will be installed as parallel and 

redundant units, with one in service and one “ready spare”.  P400A/B flow rate will be variable around a nominal 
design flow rate of 170 m3/hr (4,080 m3/day).  

Bioreactor System –For the purpose of preliminarily sizing the bioreactors, a 14-hour hydraulic retention time 
(HRT) was assumed.  At a flow rate of 170 m3/hr (4,080 m3/day), a total bioreactor reactor volume of 2,380 m3 is 
required to achieve the projected HRT.  Preliminary design is for three bioreactor tanks, 10 m wide by 20 m long 

and 4.5 meters high.    

Because the microbial growth is fixed to the bioreactor media, waste bio-sludge is minimal.  Some biological 

growth will slough off the media, but will be carried out of the vessels with the treated effluent flow.  Contingency 
for cleaning bio-sludge which could collect at the bottom of the bioreactors will be provided. Maintenance 
cleaning is anticipated to occur infrequently (potentially several years between cleaning cycles).      

Bioreactor Aeration Blowers – Low pressure airflow for the aerobic biological treatment system, reaction tank 

#1 (TK-100), and air scour for the multimedia filters (MMF) will be provided by the aeration blowers (BL-500 

A/B/C).  The blowers will be sized so that two blowers will provide the maximum required airflow with one blower 
in reserve.  The bioreactors will require 70 m3 per minute (min) of air flow, the reaction tank will require 10 
m3/min, and the MMF will require 6 m3/min for a total air requirement of 86 m3/min. 

Multimedia Filter (MMF) Feed Tank and Feed Pumps – Biotreated water (bioreactor effluent flow) will be 
filtered for removal of any organic or inorganic suspended solids.  The MMF feed tank (TK-600) will be 4.5 m 

diameter and 5.5 m high.  The MMF feed pumps (P-600A/B) flow rate will be variable around a nominal design 
flow rate of 170 m3/hr (4,080 m3/day).   

Multimedia Filters – Multimedia filters (MMF-700A, B, and C) will be pressurized vessels.  Pressurized flow will 
be provided by MMF feed pumps.  Suspended solids, including bio-sludge released from bioreactor media and 
any inorganic solids carried over will be retained in the MMFs.  Three vessels will be provided in parallel 

configuration, with two vessels online for treatment of the full design flow of 170 m3/hr (4,080 m3/day) and the 
third unit available as a ready spare.  MMFs will also be equipped with air scour capability, to remove collected 
solids from the filter media.  The media can be backwashed through numerous cycles and will only require 

replacement as is gradually abraded. 

MMF treated effluent is expected to be suitable for discharge to the Columbia River.  Discharge via a new 

permitted outfall or connection to an existing outfall is to be determined.   



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 45 

MMF Backwash Tank and Backwash Pumps – When solids accumulation impedes flow through the MMFs, 

they will be backwashed.  A backwash tank (TK-800) volume of 60 m3 will be required.  The tank will be 4.5 m 

diameter and 4 m high. Treated effluent will be used for backwash supply.  The backwash feed pumps (P-
800A/B) will be capable of pumping the full backwash flow rate and pressure.  Backwash flow, carrying 
accumulated solids from the MMFs will be returned to TK-100. 

Final pH Adjustment – pH of the MMF treated effluent is projected to be slightly acidic, at a value of about 6.2.  

A final pH adjustment will be made through addition of sodium hydroxide to adjust pH into a range of 6.5 to 8.5.  

Final pH adjustment components will include a tank with a mechanical mixer.  

Chemical Reagent Feed Components – The amounts of the chemicals to be added to the GWTP influent to 

accomplish the treatment goals will not be defined until the pilot test work has been carried out.  It is expected 
that the quantities of chemicals will be small enough that the feed systems will consist of tote tanks direct from 
the suppliers with skid mounted duplex metering pumps.  The exception is the sodium carbonate addition 

system, which will be a bulk storage silo with integrated mix tank and pumps.  Preliminary design description of 
chemical reagent addition systems is provided in Table 8-4. 

Table 8-4.  Summary Description of Chemical Reagents   

Reagent and use Reagent storage 

Ferric chloride, coprecipitant and coagulant for 
metals removal and solids settling 

Fiberglass reinforced plastic (FRP) construction 

Sodium carbonate, precipitant for calcium removal 
(TK-230) and carbon source for bioreactors (TK-400) 

Bulk storage silo with feeder and mix tank 

Sodium hydroxide, pH adjustment and precipitant for 
metals 

Closed top, FRP construction 

Polymer, flocculating agent for enhanced settling of 
precipitated metal solids 

Bagged dry flake polymer, feed hopper, water 
make-down, aging tank, feed tank, both tanks  

Phosphoric acid, phosphorus source for bioreactors Closed top, FRP construction 

Sodium hydroxide, final pH adjustment Closed top, FRP construction 

 
Process Design Contingencies – Treated effluent from the process described above is expected to meet COC 

effluent target concentrations, suitable for discharge to the Columbia River.  But depending on determination of 
final target concentrations, treatment for nitrate removal or metals removal to lower concentrations may be 
required.  Contingent design will be developed for nitrate removal through a second stage of biological treatment 

in the form of anoxic reduction of nitrate to elemental nitrogen and oxygen (denitrification). 

In the event that any metals require higher removal efficiencies to avoid acute aquatic toxicity issues, a metals 

removal polishing step will be added after the multi-media filters.  Membrane filtration or ion exchange processes 
may be utilized. 

The necessity for contingent treatment processes will be determined in conjunction with results from planned 
pilot test work, effluent toxicity modeling predictions, and ultimately from whole effluent toxicity testing on pilot-
treated effluent. 

 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 46 

8.2.6.3.2 Facility Design 

Site Layout – As shown on the site plan drawing provided in Figure 8-1, the GWTP building will be located on a 

site designated by Teck.  This is a generally flat piece of property that will require no major preparation work 
other than rough grading, prior to GWTP building construction, utilities connections, and process equipment 
installation.  Laydown area and access for heavy construction equipment will be considered in final site 

selection.  Excavation and backfilling operations will be required for building and tank foundation construction.  A 
geotechnical investigation will be required to serve as the basis for civil and structural design activities and will 
address subgrade preparation, excavation, fill placement and compaction, and foundation design. 

Architectural Design – The GWTP building will be designed to comply with applicable national and provincial 

codes, and Teck standards.  Figure 8-13 shows the proposed general equipment arrangement within the GWTP 

building and outdoor tankage. 

Structural – Results of the geotechnical investigation will determine design specifications for foundations.  Basic 

structural design criteria will include the following. 

 Footings and foundation walls will be cast-in-place reinforced concrete; and 

 A slab-on-grade floor will be provided.  All concrete floors will be sealed. 

All structural components will be designed in conformance to the requirements applicable industry standards.   

Mechanical – Mechanical design aspects of this project include process piping systems and heating/ventilation 

and air conditioning (HVAC) systems.  Piping materials of construction and connections (welds or bolted flanges) 
will be determined based on process service and physical location (buried, exposed outdoors, or in-plant). 

All buried process piping will be fusion welded HDPE or solvent welded Schedule 80 PVC.  Flanged connections 
will be used for all connections of piping to equipment.  For piping within the buildings, welded steel or ductile 
iron piping will be used for large diameter piping, and welded steel or PVC will be used for smaller piping. 

A supply fan will be used for primary building ventilation and cooling.     Electrical unit heaters will be provided for 
wintertime heating.  Design of the HVAC equipment shall comply with applicable industry standards. 

Electrical – Utility power for the GWTP will be provided from an onsite or local utility company source.  It is 
anticipated that a transformer and service entrance to the building will be required.  All electrical design and 

construction shall be in conformance with appropriate regulations and industry codes. 

Due to the potential consequences should the treatment facility take a direct lightning hit, a lightning protection 

system will be incorporated into the project design.  Conduit, conductors and connectors will be designed to 
applicable industry and regulatory standards. 

Water Supply – Potable water for process, wash down, and domestic use will be provided to the facility.  Safety 

showers will be fed from a dedicated tempered water supply system  

Sanitary Sewer – Domestic use drains (sinks, showers, restrooms) in the GWTP will be connected to the Teck 
plant domestic sewer system. 

Process Steam – if available, a low pressure steam line from the TMO production area could be utilized for 
GWTP building interior heat or process heat for the bioreactors. 



 

2012 FINAL REMEDIATION PLAN - AMMONIUM SULPHATE 
GROUNDWATER PLUME 

 

October 31, 2012 
Report No. 12-1493-0072-11000 47 

8.2.6.4 Air Emissions 

During treatment, there are several locations where ammonia emissions are possible due to the pH of the 